
Costs for water supply, treatment, end-use and reclamation

Anand K. Plappally*, John H. Lienhard V

Center for Clean Water and Clean Energy, Department of Mechanical Engineering, Massachusetts Institute of
Technology, 77 Massachusetts Avenue, Cambridge, MA 02139-4307, USA
Tel. +1 617 3242073; email: anandk@iitj.ac.in

Received 27 February 2012; Accepted 28 June 2012

ABSTRACT

The paper reviews the cost of different water supply and water treatment options around
the world. The cost of supplying ground water is found to be proportional to the lift. The
relationship between cost and volume of water treated by specific treatment options is
assessed. Vehicular transportation of water is found to be very costly compared to wastewa-
[...]
to cost $0.70–0.80/m3 and price of the water shipped
was to be sold at $0.13–0.18/m3. This would mean
that cost of water would be around a $1.00/m3 in
Israel [58].

The Australian Government recently discussed the
use of water bags to transport 2� 108m3 annually to
meet its water supply needs among other water sup-
ply options [59]. Another mode of bulk transport of
water is performed by using 300,000 ton tanker over a
distance of 2,500 km from Kimberly to Perth in Aus-
tralia. The cost of this mode of transport in 2002 was
$5.30/m3 of water [53]. This was lower than Kimberly
pipeline project cost of $6.10/m3 of water. The Kim-
berly aqueduct pumped water through 175 km from
an elevation of 75m at Lake Argyle to an elevation of
425m using three water pumps. The discounted sell-
ing price of this water to consumers was in the range
$2.48–$2.99/m3 [53]. The comparison of cost and
energy for these water supply options was performed
by Australia and is shown in Fig. 7 below. The unit
cost of water supplied using canal, tanker, water bag,
and pipeline was found to be costlier than desalina-
tion [59].

Similar studies on different water supply options
for Asia were performed recently. It has been pro-
posed to convey 28�106 m3 of water from Sistan River
in Iran to Zahidan city, Iran through 200 km long
channels with a pumping head of 1,800m which is
estimated to cost $0.58/m3 [60].

The 10th Chinese five-year plan (2001–2005) pro-
posed an initiation of the South-North Water Transfer
Project to reduce water scarcity and improve water

quality in North China Plain [61]. Three major routes
of water transfer were proposed. They were the cen-
tral route, the eastern route and the western route.
The central route is proposed to transfer 13 billion m3

of water across the Huanghe [9]. It serves domestic
and industrial water uses in Beijing, Tianjin, and some
cities in Hebei, Henan, and Hubei provinces [61]. The
central route has a capital investment of 10 billion US
dollars and runs 1,242 km [62]. Gravity helps water
flow through the central route and the canal is also
appended with a 142 km branch to Tianjin on the east
[62,63]. The eastern route takes water from the lower
reach of the Yangtze River to the north along the Bei-
jing–Hangzhou Grand Canal [64]. The water is
pumped through 1,156 km [62]. The eastern route has
a 740 km branch to north of Huanghe [62]. The water
from the Yangtze River will be lifted 65m high to the
Yellow River from there water will flow to the north
by gravity across the Hai basin to Tianjin [63]. This
route is projected to transfer 14.8 Gm3/year [65]. From
this, 4.5 Gm3 of water will be transferred to the north
of Huanghe [65]. The capital investment for the east-
ern route is around 8–10 billion US dollars [62].

In summary, the transfer of approximately 32 bil-
lion cubic meters of water from Yangtze River to
water scare north China will cost $0.1–0.16/m3. This
canal transfer has a length of 1,150 km supplying
water at a head of 65m [66]. Chennai, India, is a loca-
tion with an anthropogenic water scarcity, which
derives from interstate water sharing conflicts, intra-
societal problems, socioeconomic problems, and the
fact that more than a third of its population are living
in the slums [7]. The cost analysis of the various water
supply options in Chennai are shown in Fig. 8.

Thirty-nine percent of total annual water supply of
304 million cubic meters for Chennai is provided by
ground water resources such as domestic bore wells
and coastal aquifers [7]. The present annual water
demand is assumed to be about 530 million cubic

Fig. 7. A comparative cost analysis of various water
supply options in Australia [59].

208 A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232



meters [7]. It is observed that water management has
also recently been given importance in south India
due to looming water scarcity. The water harvesting
and wastewater reuse potential is high due to rela-
tively high precipitation [7]. Chennai’s water harvest-
ing reservoirs, such as the Redhills reservoir, provide
about 200,000 m3/d [7]. The Krishna water supply
project supplies 130,000 m3/d water to Chennai from
the Kandaleru dam 175 kms away. Desalination of
seawater has also been recently introduced as a part
of the solution to this water scarcity problem [7].

The capital cost of RO is found to be very low as
compared to pipeline water conveyance systems [67].
With distance, there is an equivalent increase in the
cost incurred for conveying water. From Fig. 9, the
capital cost of small desalination plants (less than
30,000 m3) in Asia is found to be lower than the capi-
tal cost of pipeline transport of water to a distance of
100 km.

2.3. Centralized conventional water treatment

The basic centralized conventional water treatment
systems consists of coagulation with rapid mixing

followed by flocculation [using alum], settling, and fil-
tration with disinfection by chlorine [24]. Fig. 10 lists
all the processes in conventional centralized water
treatment systems. Percent cost of unit operations in
37,800 m3 and 387,000 m3 treatment plants is shown
in Fig. 10. It compares the difference in the expendi-
tures of unit operation with change in treatment
capacity. The larger plant had gravity sludge thicken-
ers and filter press as opposed to sand drying beds
used in plant with capacity 37,800 m3/d. The use of
chlorination decreases with an increase in size, but
flocculants and coagulants are required in larger
quantities [24]. This would increase expenses incurred
on chemicals used in water treatment. About 17% of
the cost shown in Fig. 10 for the 378,000 m3/d treat-
ment facility is for chemical use.

Increased size also requires more flocculating
devices and clarifiers thus incurring additional capital
cost [24]. The use of granular media gravity filters,
which remove nonsettling flocs after coagulation and
sedimentation, is the most important and expensive
procedure. Cost of gravity filtration does not vary
with the size of the treatment plant. It helps to remove
all major impurities above the size range of 2–4 lm
[68].

When the influent water quality is exceptionally
good, several processes such as coagulation, sedimen-
tation, etc. can be neglected. For example, sedimenta-
tion processes are neglected in direct filtration
treatment [24]. This will reduce the cost (see Fig. 12).
Inversely, the quality of the influent water determines
the cost of chemical usage in a water treatment sys-
tem. Thus, influent water quality is a major reason of
variation in treatment costs. This is also supported by
the results of Dearmont et al. [69] which state that
approximately every 1% increase in turbidity increases
the chemical cost by 0.27%.

The total process cost is approximately 55% of the
total project cost for a treatment utility of 378,000 m3

discussed in Fig. 10. In 2008, the total project cost for
a centralized conventional treatment plant of this size
in the USA is approximately US$136 million. The total
project cost (35%) is assumed to arise from the engi-
neering, legal, and administrative services. Conven-
tional treatment plants in the USA spend almost 20%
of the total project cost on electricity and control sys-
tems for the different processes [24]. While studying
the project costs, it should be kept in mind that no
two plants are alike and that construction is very site
specific. Therefore, the costs involved should be stud-
ied independently [70,71]. The present day production
cost of water is illustrated as a function of varying
size of the conventional treatment plant in Fig. 11.
These costs are comparable to the cost of water of

Fig. 8. Cost analysis of water supply options in Chennai,
India [7].

Fig. 9. Capital cost of reverse osmosis [RO] and pipelines
systems in Asia as a function of flow rate [67].

A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232 209



$0.25/m3 [in 1995 US dollars] after conventional water
treatment [72].

The US EPA promulgated safe drinking water
standards in order to provide water not only safe, but
also of high quality. These standards include removal
of microbes and other impurities, which regular con-
ventional treatment cannot achieve. To achieve maxi-
mum removal of inorganic and organic chemicals,
microbes, radionuclides, turbidity, and other impuri-
ties, advanced treatment measures are required. Some
of these are dissolved air flotation process, UV disin-
fection process, and advanced membrane filtration
process such as microfiltration (MF), ultrafiltration
(UF), nanofiltration (NF), and various RO processes.
The application of the membranes for water treatment
is based on the size of their pores [68].

With the need of specific advancement in technol-
ogy, the process costs also may increase. Fig. 12 illus-
trates the variation of operation and management
(O&M) costs for different conventional and advanced
water treatment options. The operating costs are
dependent to a great degree on the energy require-
ment and chemical dosage. These costs are directly
related to the quality of the raw water set by regula-
tory agencies, which are dictated by the plant hydrau-
lic profile [24]. For example, energy costs in a
conventional water treatment utility are 30–40% of the
total operation costs, and it follows labor costs which
consume approximately 35–45% [73]. The electricity
costs (85%) are used for water pumping and the rest
is for treatment [2,73]. This would mean that 15% of

Fig. 12. Operation and maintenance cost (in 2008 US
dollars) of water treatment systems [24].

Fig. 10. Percent contribution of each unit operation toward the total process cost for a conventional water treatment plant
[24].

Fig. 11. Conventional treatment water production cost [70].

210 A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232



the total operating cost of conventional treatment is
for procuring chemicals used in water treatment [73].

Further, O&M costs include fixed costs as well as
variable costs. The fixed costs include labor and
administrative costs. Variable costs include cost of
chemicals, power, repair and replacement costs, and
other support services to operate the process plant. In
Fig. 12, direct filtration refers to conventional treat-
ment of water without the use of sedimentation com-
ponents. This is basically used with high quality of
water without suspended solids [24]. The new cost
that can again influence operating and capital cost of
water treatment plants is climatic change. Other mis-
cellaneous factors that significantly affect O&M costs
include the policies of the owner and climate and the
technology update costs [24]. A recent study revealed
that implementation of water levies on production
will generate revenue relative to the capital and oper-
ating costs incurred due to plant adaptation to climate
[74].

3. Advanced treatment: membranes

Some of the selective passage pore size-based
water purification processes are MF, electrodialysis
(ED), UF, NF, and reverse osmosis (RO). The MF and
UF are physical straining procedures used to remove
suspended and particulate impurities.

Membranes with a pore size range of 0.7–7 lm are
categorized as MF membranes [68]. A process cost
analysis of a cross flow membrane filtration process is
depicted in Fig. 13. From Fig. 13, it is found that the
micro membrane unit is the costliest. The membrane
contributes to 76% of the total process cost of a 37,800
m3 micro membrane treatment plant [24]. With 10
times increase in plant size, the contribution of mem-
brane unit increases by 8.5% toward the total process
cost of the larger plant [24]. With increase in size the

total process cost also would increase by approxi-
mately 15%. The calculated process and project cost of
a 37,800 m3 plant is approximately $ 26.3 million and
$ 480.6 million. The project cost includes 74% con-
struction cost and the rest is engineering, legal, and
administrative costs [24]. The cost of MF-based water
treatment is cheaper than conventional water treat-
ment and is illustrated from the discussions above
[24,75].

MF is operated at a feed pressure range of 0.3–
2 bar pressure and is used to treat influent waters with
moderate turbidity to produce drinking water [68,76].
MF is used as pretreatment for other advanced treat-
ment processes. For example, MF is combined with
sedimentation to purify water from the River Seine for
drinking purposes and MF also removes colloids and
suspended particles, which can cause fouling in RO
membranes. Therefore, MF is a preferred pretreatment
for seawater RO [75,77].

The UF is also used to treat mostly surface waters
to produce potable water and is a process in the pore
size range of 0.008–0.8lm occurring in the pressure
range of 0.5–4 bar [68,76]. Compared to MF, the UF
removes smaller impurities from water, such as
viruses and macromolecules. But still the permeate
will have low-molecular-weight organic solutes and
salts. The approximate ranges of percent contribution
of capital cost, membrane replacement, energy, and
labor toward the operation cost of an UF plant is 35–
50%, 25–32%, 15–20%, and 10–18%, respectively [78].
Considering these contributions, a range of $0.1–0.2/
m3 (in 1994 dollars) was quoted as operating costs for
a unit of water produced [79].

The capital cost and operating cost analysis for UF
plants of different capacities was performed recently
by the Water Research Foundation in 2010 [80]. This
analysis is depicted in Fig. 14. The maximum capital
cost and annual O&M cost for the 37.8 m3/d UF plant
is about $4,761.9/m3 and $1.12/m3, respectively. An

Fig. 13. Process cost analysis for a micro membrane
treatment plant [24].

Fig. 14. Approximate cost of UF plant as a function of
treatment capacity [80].

A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232 211



increase of UF plant size to 378 m3/d results in more
than 75% decrease in both capital and O&M costs,
respectively. Fig. 14 also depicts a further decrease in
plant expenses with increasing plant size but at a very
slow rate. Similar to MF, UF is also used as a pre-
ferred pretreatment option for RO plants. The UF pre-
treatment also increases RO permeate flux by about
22% than compared to conventional water treatment
[81]. The total cost of the RO desalination plant using
UF pretreatment will be 2–7% lower than those using
conventional water treatment [81,82].

The 45% of the membrane market in the USA and
30% and 25% of the membrane markets in Europe/
Middle East and Asia/South America, respectively,
are covered by MF and UF products [83]. The MF and
UF products accounted for about one-third of the glo-
bal membrane market in 2004 [83].

The ability to selectively reject dissolved ions and
to reject low molecular weight compounds puts NF
between RO (high rejection) and UF [passes all dis-
solved compounds]. Thus, NF can help to partially
soften drinking water [76]. NF is a membrane process
that occurs within the pore size range of 0.00–
0.008lm and pressure range of 5.5–8.3 bars [68]. It has
a recovery rate in the range of 85–92% [76]. Cost of
membrane systems is definitely varied and depends
on energy consumption, capacity, influent and prod-
uct water quality, design criteria, climate condition,
infrastructure, etc.

The NF costs basically include capital and opera-
tional costs to produce water of a specific quality. The
energy consumption, membrane, maintenance, chemi-
cal usage, and disposal of waste constitute the major
costs for NF. In 1995, NF plants in Florida were found
to expend an average of about 30% of its O&M cost
on energy, another 30% on labor, 15% on chemicals,
10% on membrane replacement, and the rest on repair
and maintenance [72]. The O&M costs of 3,780 m3/d
plants were in the range of $0.42–0.53/m3 and for
56,700 m3/d plants the range was $0.11–0.14/m3 [72].

Membrane cost is expressed as a power law func-
[...]
MIT Bio-sand Kanchan
Filter

�1.2 80–100% bacteria and protozoa;
Low virus inactivation

Cost of filter $15–70; Multiple parts

Ceramic Pot Filters 2.2–5 95–99.99% bacterial removal Easy Manufacture

Chlorination 0.25–8; 1.1 PUR�

Site Produced Chlorine
(WATA)

0.05–55

SODIS [Solar disinfection] �0.5 Inactivate bacteria and viruses PET bottles. Assuming 100 uses
before bottle cannot be used further

Aeration – Removes H2S, Fe, Mn, volatiles,
etc.

Manual work to create turbulence in
water

Kolshi Filters (storage type) �2.5–3 50% of all bacteria can be killed
by storing

Principle of storing and settling

216 A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232



T
ab

le
10

T
h
e
d
if
fe
re
n
t
p
o
in
t
o
f
u
se

cl
ay

ce
ra
m
ic

h
o
u
se
h
o
ld

w
at
er

fi
lt
er
s
m
ar
k
et
ed

ac
ro
ss

th
e
g
lo
b
e
[1
01

]

F
il
te
rs

M
at
er
ia
l

A
d
d
it
iv
e

C
o
at
in
g

C
o
st

p
er

fi
lt
er

[$
]

M
ic
ro
b
ia
l

ef
fi
ci
en

cy
[E
.
co
li
]

F
lo
w

ra
te

C
er
am

ic
F
il
te
r,
A
u
st
ra
li
a

C
la
y

T
ea

le
av

es
/
co
ff
ee

g
ro
u
n
d
s/

ri
ce

h
u
sk

N
il

N
il

96
.4
–9

9.
8

0.
5
L
/
h

S
ip
h
o
n
F
il
te
r,
In
d
ia

C
la
y
ca
n
d
le

(P
o
zz

an
i
o
r

S
te
fa
n
i)

N
A

N
il

$2
.0
0

D
ep

en
d
s
o
n

h
ei
g
h
t
o
f
w
at
er

2–
5
L
/
h

T
er
afi

l
d
is
k
F
il
te
r

R
ed

T
er
ra
co
ta

C
la
y

S
aw

d
u
st
,
R
ic
e
h
u
sk

as
h

N
il

$0
.4
9

93
–9

9.
9%

1–
11

L
/
h

P
el
ik
an

/
In
d
ia
n
C
an

d
le

W
h
it
e
K
ao

li
n
C
la
y

sa
w
d
u
st

N
il

$8
.0
0–

21
.0
0

30
0–

84
0
m
L
/
h
/

ca
n
d
le

N
ep

al
C
an

d
le

W
h
it
e
K
ao

li
n
C
la
y

C
h
ar
co
al

p
o
w
d
er

C
o
ll
o
id
al

S
il
v
er

(C
S
)

$4
.0
7

99
.9
0%

24
0–

40
0
m
L
/
h

C
ap

p
ed

C
an

d
le

F
il
te
r,
N
ep

al
C
la
y

S
aw

d
u
st
,
R
ic
e
h
u
sk

as
h
/
F
lo
u
r

C
S

N
A

99
%

67
8
m
L
/
h

C
er
ad

y
n

C
la
y

–
N
il

$1
90

98
%

64
1
m
L
/
h

G
ra
v
id
y
n

C
la
y

–
N
il

$1
60

98
%

84
5
m
L
/
h

D
o
u
lt
o
n

D
ia
to
m
ac
eo

u
s
E
ar
th

L
o
o
se

C
ar
b
o
n
(I
n
te
ri
o
r)

C
S

$4
0

99
.9
0%

1.
34

L
/
h

D
is
k
F
il
te
r

R
ed

C
la
y

F
lo
u
r/
R
ic
e
h
u
sk

C
S

$2
.0
0–

3.
00

99
.9
0%

75
6
m
L
/
h

D
is
k
fi
lt
er

B
la
ck

C
la
y

F
lo
u
r/
R
ic
e
H
u
sk

C
S

$2
.0
0–

3.
00

99
.3
0%

34
1
m
L
/
h

In
d
u
.
F
o
r
P
o
o
r
In
c
F
il
te
r

S
ed

im
en

t
A
ct
iv
at
ed

C
ar
b
o
n
/

C
h
lo
ri
n
e

N
il

$1
5

99
.4
0%

9.
5
L
/
h

K
is
ii
F
il
te
r
K
en

y
a/

B
u
rk
in
a
F
as
o
/

N
ig
er

K
ao

li
n
C
la
y

A
ct
iv
at
ed

C
o
al

C
S

$1
.0
0

–
3
L
/
d
ay

F
il
tr
o
n
/
K
o
si
m

[f
ru
st
u
m

S
h
ap

e]
C
la
y

S
aw

d
u
st

C
S

$6
.0
0

99
–1

00
%

1–
2
L
/
h

F
il
tr
o
n
[F
ru
st
u
m

S
h
ap

ed
]

T
er
ra
co
tt
a
C
la
y

S
aw

d
u
st

C
S

$6
.0
0

97
.6
0%

1.
7
L
/
h

A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232 217



Fig. 21. There is wide variability in end use prices of
water. This may be due to policy, regulations, quality
requirements, water scarcity, size of supply, water
transportation costs, government subsidies, political
decisions, competition between private market ven-
dors, economic situation of the location, and various
other aspects. These many aspects make it difficult to
calculate a benchmark price of water.

Large centralized systems may not be good for
serving dispersed unplanned rural areas, and hence a
decentralized point of use household technology is
found to be viable. The operation and maintenance
cost of water supply systems across Africa and Baltic
States also ranged from $0.15 to $0.45 per cubic meter
of water supplied [103]. Typical rural Cambodian fam-
ilies spend 5% of their income on water [109]. They
are supplied, piped, metered, and purified water at a
cost of approximately $0.30–0.50/m3. They purchase
from vendors untreated water delivered to the house
at $2.5/m3 and they also harvest free rainwater. Since
rainwater is collected for drinking and cooking, they
treat it individually costing approximately $2.5 /m3.
Therefore, the rainwater also has a price associated
with it [109]. Government supplies water in Cambodia
costs $ 0.09/m3 [5]. Decentralized drinking water
sources in Africa are household connections, public
standpipe or hand pumps, small piped networks,
water tanker, etc. [110]. A recent study performed by
the World Bank predicted that supplying drinking
water to households using water tankers was the cost-
liest source, with Africa paying an average of $4.67/
m3, and the least costliest was for household connec-

Table 11
Household water supply cost in Asia [103]

City Country Capital cost ($/m3) Operational cost ($/m3)

Badung Indonesia 0.43–0.72 0–0.42

Ho Chi Minh Vietnam 0.17–0.21 0–0.17

Chennai India 0.18–0.33 0–0.18

Vientane Laos 0.23–0.47 0–0.22

Davao Philippines 0.28–0.31 0–0.27

Dhaka Bangladesh 0.11–0.32 0–0.1

Medan Indonesia 0.39–0.59 0–0.38

Mumbai India 0.07–0.10 0–0.06

Port Vila Vanuatu 0.40–0.52 0–0.39

Shanghai China 0.30–0.47 0–0.29

Suva Fiji 0.33–0.86 0–0.32

Tianjin China 0.20–0.36 0–0.18

Bangkok Thailand 0.54–1.44 0–0.53

Jakarta Indonesia 0.97–1.59 0–0.95

Tashkent Uzbekistan 0.05–0.09 0–0.04

Fig. 20. Mean water prices around the world [106].

Fig. 21. Recent prices of water from utilities in Latin
American countries [108].

218 A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232



tions [run by utilities], with an average price of $
0.49/m3 [110]. Public standpipes are the most com-
mon alternative to dispense drinking water in cities of
sub-Saharan Africa. More than 55% of the uncon-
nected populations in these cities pay an average price
of $ 1.93/m3 and use standpipe kiosks to get water
[110].

5. Residential water use

The most energy intensive part of the water life
cycle is the end use [2]. The energy use in this stage is
primarily for heating water for activities such as cook-
ing, disinfection of water before drinking, washing,
and personal cleansing. Heating water has two vari-
able components of cost. They are the cost of the
energy (specific fuel or electricity) and time for which
the water is heated. Energy intensity for heating water
to 60 ˚C using electrical energy or natural gas sources
is found to be 73 kWh/m3 and 35 kWh/m3 [in equiv-
alent electrical energy value], respectively [2]. Assum-
ing 2011 end use price of electricity to be $0.117/kWh,
the cost of heating a cubic meter of water will be
approximately $8.5/m3 and $4/m3 using electricity
and natural gas, respectively [111]. The cost of boiling
water in India using liquefied petroleum gas as an
energy source is approximately US$5/m3, while by
using wood as energy source would cost US$190/m3

[112].
Energy consumption and cost analysis for boiling

0.002 m3 of water was performed using different
energy sources found in Nigeria [37]. It is observed
from Fig. 22 that using kerosene and petroleum gas is
the most expensive even though they have higher
energy efficiency than fuel wood. Electric heating
devices were the most efficient heating appliance and
also were comparatively cost efficient compared to

kerosene and petroleum gas. These results were also
true in case of cooking cost and energy expenses in
Nigeria [37].

5.1. Centralized waste water treatment: conventional

Wastewater treatment consists of primary, second-
ary, and sometimes tertiary treatment stages. Common
processes in wastewater treatment include pumping,
filtration, aeration, sludge dewatering, and thickening
which require electricity. Processes such as heating of
anaerobic digesters use natural gas. Total operating
cost of a wastewater treatment plant is shown in
Fig. 23. Compared to a centralized water treatment
facility, the percentage energy expenditure is low in
wastewater treatment plants [73]. The EPA defines
total O&M costs as the sum of costs incurred per year
on labor, electricity, chemical, maintenance, and
taxes/insurance. It also considers maintenance
and tax/insurance expenses to be approximately 4%
and 2% of the total capital cost for the centralized
waste treatment plant [113].

Furthermore, the cost incurred due to regulatory
policies and framework is equal to sum of the cost of
the technology specific treatment equipment and pro-
cedural costs. Equipment used at the three different
stages of treatment has wide technological differences
and therefore, costs vary almost randomly. Installation
of equipment, piping, and controls is in the range 25–
55, 31–66, and 6–30% of technology specific equipment
costs [113].

Primary treatment activities include influent waste-
water pumping, comminution or sizing, and screening
as well as removal of inorganic suspended solids. The
major operational cost is the cost for electricity con-
sumed for running the influent primary sludge
pumps. This process of collection and pumping con-

Fig. 22. Cost analysis for boiling 2.25 liters of water in
Nigeria [37].

Fig. 23. Variation in operating cost in a centralized
wastewater treatment plant in the USA [73].

A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232 219



sumes an average electrical power of 0.04–0.19 kWh/
m3 [2]. Assuming a unit kWh of electricity costs US $
0.117/kWh, then the process of collection and pump-
ing will cost in the range of US$ 0.005–0.022/m3.
Influent wastewater collection and pumping is fol-
lowed by comminution or size-based grit removal.
Grit removal is followed by sedimentation. The shape
of the clarifier helping in sedimentation can influence
variation in operation costs [114]. Total electricity con-
sumption for primary treatment ranged from 0.01 to
0.37 kWh/m3 [2]. Chemicals are also sometimes used
to increase the biological oxygen demand as well as to
reduce the organic load in the sludge. Rapid mixing,
chemical pumping, polymer pumping, and chemical
transfer pumping are some of the pumping processes
when chemical addition is performed. Poor primary
treatment design and operation could affect the over-
all energy footprint of the waste treatment plant.

Energy usage includes electricity consumed for
running the equipment and its controls and lighting
the treatment plants. Fig. 24 provides an approximate
percentage variation in electricity costs for operating
an activated sludge secondary treatment plant. Even
though the energy intensity of aeration is the same for
plants of different sizes, it can be observed from
Fig. 20 that cost of aeration scales up with plant size
[2]. Assuming electricity cost is approximately $0.117/
kWh, the cost of electricity used for conventional sec-
ondary wastewater treatment depicted in Fig. 24
ranges from $0.06 to 0.09/m3 with a decrease in size
of the plant.

The cost for water pumping increased with an
increase in size. Suspended growth waste treatment
techniques include aeration as well as activated
sludge treatment and their modification for specific
purposes. Digestion is the process of converting the
organic solids to more inert forms suitable for

disposal. The process of digestion, shown in Fig. 25, is
found to incur more than 50% of the operation cost of
a 4,000 m3/d plant, while for large-sized plants
[<40,000m3/d] aeration costs are more than 50% of the
total electricity cost for the corresponding plant.
Another major aspect of these large plants is that
energy can be recovered by recovery of biogas [49].
For anaerobic digestion, half of the cost is for the use
of precipitation chemicals such as caustic soda [115].
About 23% of the operation cost of an anaerobic
digester is contributed by nutrients in the wastewater
and 12% each are contributed by electricity and labor
[115].

Suspended growth treatment processes such as
extended aeration and activated sludge process have
energy intensities in the range of 0.026–0.04 kWh/m3

and 0.33–0.1.89 kWh/m3, respectively [2]. Aeration
operates with small quantities or low loading of waste
but with large residence or holding time for these
wastewaters [2]. Further, the activated sludge pro-
cesses are performed for the removal of organic mat-
ter from the waste and are 10–15 times more energy
intensive than extended aeration processes [2]. Addi-
tionally, the simple mechanical aeration process stage
uses almost 50–60% of the total electricity consumed
by a wastewater treatment plant with an activated
sludge system [73]. With increases in plant capacity,
energy usage decreases as illustrated in Fig. 25.

Table 12 compares the percentage contribution of
various parameters for the operating cost of munici-
pal, petroleum, chemical, and dairy activated sludge
water treatment plants. Vanderhaegan et al. (1994)
predicted that municipal sludge treatment costs were
approximately in the range of 17–36% of the total
operation cost and consumed almost 25–30% of the
total electricity consumed by the wastewater treatment
plants [73]. The energy costs are directly correlated to
the sludge treatment costs [117]. Therefore, the energy

Fig. 24. Percent electricity costs for different step-by-step
processes in an activated sludge secondary wastewater
plant [2].

Fig. 25. Plot of actual operation costs of activated sludge
treatment technologies in Valencia, Spain irrespective of its
different types [2,116].

220 A.K. Plappally and J.H. Lienhard V / Desalination and Water Treatment 51 (2013) 200–232



consumption and sludge treatment are two major
parameters, either of which can help to manage costs
in an activated sludge waste treatment plant. Also
energy expenses have been observed to be propor-
tional to legalities in effluent disposal distinct for each
industry [117]. Capital costs are predicted with a
power law function of the size of the water treatment
plant [118,119]. The power to which the size is raised
ranges from 0.25 to 1.00 according to the type of the
treatment processes [118]. From Table 12, the operat-
ing costs form the dominant part of the overall waste-
water treatment cost.

Other than suspended growth systems, attached
growth systems such as trickling filters are also used
for oxidation of organic matter as well as nitrification.
Tricking filters are less energy intensive than activated
sludge systems [2]. In larger plants (<40,000 m3/d),
energy may be recovered by taking advantage of bio-
gas production [49]. The percentage contribution of
wastewater pumping as well as filtration costs toward
total electricity cost increased with size of the trickling
filter treatment plant, while the contribution of diges-
tion decreased. This is also apparent by the facts that
50–55% of the total electricity use of a trickling filter
plant is for pumping waste sludge and that sludge
treatment (settling, thickening, and digestion) almost
consumed 40–45% [73]. The cost for trickling filter
plants shown in Fig. 26 ranges from $0.02 to 0.05/m3

of wastewater and decreases with an increase in the
size of the plant. This range is comparatively much
smaller than those of activated sludge treatment
plants.

There are different attached growth trickling filter
processes. The rock media, plastic media, rotating bio-
logical contractor, and trickling filter/solids contact
are trickling filter processes which can be used for the

removal of carbonaceous compounds from the waste
sludge. Rock media filters are the costliest of the trick-
ling filter processes [120]. For organic removal, rotat-
ing biological contactors are least expensive.
Considering a 378,000 m3/d treatment plant with
respect to rock media filters, plastic media, trickling
filter/solids contact, and rotating biological contactor,
trickling filters are approximately 58, 49, and 48% less
costly, respectively, for organics removal [120]. Addi-
tionally, plastic media and rotating biological contac-
tors are also used for nitrification. Rotating biological
contactors are cost efficient compared to the plastic
media trickling filters for nitrification [120].

The presence of ammonia in the wastewaters, even
after the secondary treatment, is controlled using